

Assembly	Sub assem 1	component	Item No	descriptio	QTY
201898			1	SCABBLER FRAME MK 3	1
	201830			CARRIAGE FABRICATION	1
		203080	24	AXLE NEW SCABBLER FRAME	2
		201030	31	FRAME MEMBER	1
		201031	32	FRAME MEMBER	2
		201062	44	BEARING SUPPORT PLATE	1
		242030	42	HANDLE PLUG	1
		201047	35	AIR BLOW PIPE	1
		201046	36	AIR BLOW PIPE	1
		201048	37	STRAIGHT ADAPTOR	1
201898					
	201831			HANDLE LOWER FABRICATION	1
		201049	43	HANDLE DISTANCE PIECE	1
		201041	33	HANDLE LOWER	1
		201044	40	HANDLE LOWER FIXING PLATE	1
		201063	45	HANDLE SUPPORT PLATE	1
201898					
	201832			HANDLE UPPER FABRICATION	1
		201042	34	HANDLE UPPER	1
		242027	30	HANDLE CROSSBAR	1
		201059	13	OILER BRACKET	1
		201043	39	HANDLE UPPER FIXING PLATE	1
		242030	42	HANDLE PLUG	1
	207810			SNAP HANDLE FABRICATION	1
		207010	17	SNAP HANDLE BODY	1
		207011	18	SNAP HANDLE TUBE	1
	207610			SNAP HANDLE COMPLETE	1
		207810		SNAP HANDLE FABRICATION	1
		005007	2	SEALING RING	1
		007005	3	HANDLE GRIP	1
		023046	4	THROTTLE VALVE SPRING	1
		109031	6	THROTTLE LEVER	1
		109033	7	THROTTLE VALVE PLUG	1
		109036	8	SPIROL PIN	1
		109039	9	THROTTLE VALVE SEAL	1
		109043	10	THROTTLE VALVE CASING CAP SEAL	1
		109046	11	VALVE STEM	1
		207016	29	HANDLE GUARD	1
		070021	5	EURO BREAKER HANDLE END PLUG	1
		169026	12	CAPSCREW M10 x 30	2
		241029	56	Main Air Hose 19mm ID	1
		241029 B	54	Main Air Hose 19mm ID	1
		241029 C	55	Main Air Hose 19mm ID	1
		201058	38	OILER WITH BRITISH THREADS & PRESSURE RE	1
		201060	14	QUAD PIECE - 3/4 BSP FEMALE	1
		203048	15	ELBOW 3/4" male - female	3
		203049	16	LOCKNUT	2
		203075	50	BALL VALVE	1
		241026	53	NYLON TUBE 8MM OD X 6 MM ID	1
		242175	19	CAPSCREW M12 x 25	4
		242194	20	3/4 FEMALE EQUAL TEE, REF: 130	1
		901023	21	3/4 BSPP x 3/8 BSPT NIPPLE	1
		901081	22	3/4 B.S.P PAR X 3/4 B.S.P.TAPER	2
		901106	23	3/4" BSPT STUB TAIL	5
		906101	49	JUBILEE CLIP SIZE 1A	6
		203081	25	AXLE WASHER NEW SCABBLER FRAME	2
		203082	26/27	10 DIA WHEEL NEW SCABBLER	2
		203083	46	ANTI-VIBRATION BUSH NEW SCABBLER	4
		201010	48	SCABBLER FRAME BLANKING PLUG	4
		207143	28	CAPSCREW M8 x 12mm LONG (UNBRAKO)	7
		211011	41	TUBE FOR HANDLE GRIP	1
		025084	51	STRAIGHT ADAPTOR	1
		025083	52	SWIVEL ELBOW	1

Assembly	Sub assem 1	component	Item No	descriptio	QTY
201916				BLOCK COMPLETE	1
	201640			U3 BLOCK FABRICATION	1
		201040	11	U3-VR SCABBLER BLOCK	1
		202018	33	INLET NIPPLE NEW SCABBLER BLOCK	1
		202018	32	MANIFOLD	1
		202019		MANIFOLD ENDS	2
	201			SHROUD COMPLETE	1
		203050	20	SHROUD SEALING RING	3
		201021	8	SHROUD BODY U3	1
		201022	35	SEALING STRIP U3	1
		201023	10	SHROUD PLATE U3	1
		912103	24	SHROUD SET SCREW M6 x 12 HEX HEAD	13
	201604			BEARING COMPLETE	2
		201033	3	VR SCABBLER - BEARING HOUSING	2
		201034	4	VR SCABBLER - BEARING	2
	2018253			TOP YOLK FABRICATION	1
		201037	25	CLAMP BODY	1
		201038	26	CLAMP SIDE	2
		201039	27	CLAMP TOP	1
		2010363	31	U3 CROSS MEMBER	1
		169026	2	M10 X 30	4
		203028	12	TOP CAP INSERT	3
		203029	13	CYLINDER TOP CAP	3
		203030	30	O RING SEAL	3
		203031	14	PISTON	3
		203032	15	CYLINDER LINER	3
		203033	29	CYLINDER TOP SEAL	3
		203034	16	CYLINDER	3
		203035	28	CYLINDER BOTTOM SEAL	3
		203036	17	WIPER RING	3
		203037	18	RETAINING PIN	5
		810025M	22	2 1/4 5 POINT BIT	3
		202004	7	TOP PLATE	1
		242175	21	CAP SCREW	5
		203052	37	LOCK WASHER	5
		201035	5	VR SCABBLER - GUIDE POST	2
		201050	6	BEARING BLOCK CAP SCREW M10 x 50	8
		201045	36	M16 X 40	2
		203045	19	WASHER 5/8" BORE BRIGHT STEEL	2

